FIG .03 {18, MMITHE SPEEDOMETER, HEADLIGHT ASSY

Y fi % RRE R CHINESE BER Mk
NO. PART NO. NAME ENGLISH NAME Q'ty
1 125T-30-030001 | Speadometer assy 1
2 B3gA 030002 ok L Speedometer cover 1
3 B38A 030003 BHARETSTA 2212 Screw,lapping ST4.2%12 4
4 B30A 030004 | TFELMITVME=16 Pan boit, ME*16 1
S B38A 030005 MRT Headlight assy, 1
8 BagA 030006 E= ok Windscraen assy 1
7 B39A 030007  [EA42 Clip 4.2 3
] R30A 030008 EHRETST4 6016 Screw,lBpping ST14.B%16 3z
9 B3GA 030000 | BHREIST4 2212 Screw, Bpping 5142772 3

L



FIG .04 i S E & Front cover ASSY.

s
e W W

RS 2 3L CHINESE | BV A T ¥
NO. PART NO. NAME ENGLISH NAME Sty | WPR
1 B384 040001 Him Front cover around 1 8
2 B3gA 040002 |MIERRELT Turning light ,L 1 r
3 B384 040003 il & ¥ E AT Turning light, R 1 1
4 B30A 040004  |(ATTEREE AR Front cover deck 1 2
5 B3gA 040006  |ATTER Front cover 1 F
B B3gA 040006  |HEH4.2 Clip 4.2 8 A
7 B38A 040007 EHMRETSTS.Bx16 Screw tapping ST4.8x16 ) 0
g B39A 040008 B MATSTS 2x12 Screw tapping ST4.2x12 18 0
g B394 040009 AL MG 16 Bolt hexagon MG*16 1 0

1%



HT125T-39 .

CITX

" |FIG .01 E23EM AIR FILTER

/O

4195¢cc

9 10
-8, 5 {€% fRERE CHINESE

NO. PART NO. NAME ENGLISH NAME Qty | UP
i 125T-38-030031 BB =R Air-filter 1
2 126T-38-030030 | PHFF8° Air-filtes clip 1
3 B394 010002 = Fill valve 1
4 B394 010003 ik Elbonw 1
5 B384 010004 H= ¥ Outiet pipe 1
A B39A 010005 ME® Vacuum tube 1
i B394 010008 b iamd | ket pipe 1
8 B39A 010007 S e EWPs.5 Chp spring$a.8 4
8 B394 010008 EE+ROT 6 Chip spring®7 .6 2
10 126T-36-030008 [7<8 i i ME=30 Bolt, hexagon MEx20 ] |

P.
-



FIG .02 BEth, #1# SEAT. LUGGAGE BOX

B 5 PEER CHINESE | EYEE w iR
NO. PART NO. NAME ENGLISH NAME 'ty
1 E38A 020001 [ Seat 7
2 B30A 020002 Hedh F i Installing plate, seat 1
3 E38A D20003 HME»E5 [Pin, M6x65 1
4 B30A 020004 A AR BME 'Mut, hexagon Mé& 3
5 B384 020005 =58 ] Rear bracket 7
& B38A 020006 75 AMITME =20 |Bolt inner hexagon M&x20 4
[} B38A 020007 B R Luggage box 1
8 B39A 020008 1 HMe (Gaskets M8 2
& B30A 020009  |[EEESMS \Agomn nut MB 3
10 B3gA 020010 7 2l P R MG 18 Bolt hexagon ME=18 Z
LI B39A 020011 e Inner cover, luggage Box i
12 B394 020012 B ARETSTa 2%12 Scraw,lapping ST4.2%12 1
13 B3GA 020013  |HH0RENTE Front cover, luggage box 7
i B39A 020014  |WEA42 Ciip 4.2 3
15 B39A 020015 EHMETSTS. 816 Screw,lapping ST4.8x18 3




FIG .06 F# FARME

BEE 8 hRER EXHEF o

NO. PART NO. NAME ENGLISH NAME Qty | UP
1 126T-36-050001 | [Farme 1 :
2 126T-36-050002  |EhHARE 'Hanger 7
3 125T-38-050003 |RREHE Buffer rubber, hanger 2
4 125T-35-050004  |AAEEEMEMI0x55 Hexagon bolt M10x55 =
5 125T-38-050005  |RRFE Bush, hanger 7
& 125T-36-050006 | REREAM10x1.25%225 Main stand, Axis Pin M10%1 26%225 7
7 125T-30-050007 | EHIEEMI0=1.25 NUE, locked M10°1.25 1
8 126T-38.080008 | A3 Main stand 1
4 125T-39-050008  |AMu® Spring, main stand 1
10 125T-38-050010 | A&k Buffer rubber, main stand 1
1 125T-38-050011 |/ &2 EiREME=30 Bolt, plange M&*30 .
12 126T-30-050012 | AHEEHE Bush,Main stand ]
13 126T-38-050013  |F~M BLEREMI0=25 Bolt,plange M10x25 2
14 B384 050007 BiE Side stand 1
16 B304 050009 FEET Spring, side stand 7
18 B394 050008 F AR EMex 10 Bolt inner hex ME*20 1




17 BI04 050015 R 3 Seat lock bracket 1
18 B30A 050018 o 2 M 12 Hexagen bolt MEx12 -]
18 B3QA 050017 HEREE Front cover bracket 1
20 B39A 050018 7oA 2 M MEx55 Hexagon bolt ME=55 ]
21 B38A 050018 #8 2 TR EME Hexagon nut MB 2

FIG .06 EZ)¥LE A, ENGINE ASSY

=N L 5 PYER HEER sk

NO. PART NO. NAME ENGLISH NAME Q'ty
1 125T-38-060001  |&Fh#152aMI Enginais2ami 7
2 126T-30-060002  |{kikEE Carburetor 1
3 125T-20-060003 | BiEMR Connecting plate 7
1 125T-30-060004  |EREEA Bush, Rear whesl 1
& 125T-39-080005 |ERWEB Bush, Rear wheal 7
& B394 DB000E B M1 6x1.5 Nut M16™1.5 1
7 B30A 050007 FAE S EMESE Hexagon bolt MEx55 1
8 B39A DE000S FAZEEREMEEE Hexagon bolt MExSS 1
9 125T-30-060000 |EERBE. §) Rear absorber 3
10 B39A 060010 7 8 X M0 1 25240 Hexagon bolt M10%1 25%40 2




1 B394 060011 BB FM10%1.25 Nut M10%1.25 1
12 125T-38-0680012 |HFEEBLR Muffler assy. 3
13 125T-30-060013 |HESEHE Saal ring 1
4 B384 060014 hote 3% FE LR G Acarn nut Mg 7]

FIG .07 &£. fhkfiiti. SREITE A PLASTIC PARTS. TAILLIGHT ASSY

gg
g “%J “'
e
NI
B *5 PuEE CHINESE HIER MR 5
NO. PART NO. NAME ENGLISH NAME Qty | WP
1 B3gA 070001 & XS miT Rear L Tumning light 1 :
2 Bags 070002 EEmIT Rear R Turning light 1
3 B3gA 070003  |EEtHR L decorafive plate ] ;
4 B39A 070004 HEHH R.decorative plate 3 ;
5 B30A 070005 S E R L.amall plate decorative plate 1 %
8 B39A 070008 i SR R. small plate decorative plate 1 F
v B3gA 070007 JE R Rear,decorative plate 1 t
g B3g9A 070008 BRI B Taillight assy. 1 E
8 B30A 070008  |BEEETST4.2x12 Screw,tapping ST4.2%12 3 i
10 B39A 070010  |BEUMTST48x16 Screw,tapping ST4.8x16 2 T
" B394 070011 4.2 clipd. 2 2 C
=



IFIG .08 FEHR#¥EH FRAME FENDER

I

X
11

B A i E CHINESE W EH 8
MO, PART NO. NAME . EMGLISH NAME Q'ty
L B39A 080001 FRERE Frame fender 1
d B38A 0BO0OZ A FEIREMEx12 [Hexagon bolt MB=12 ]




FIG .09 54 STEERING HANDLE

3

1=

RS 1 | Ciheg ot 0 CHINESE EXER uk
NO. PART NO. NAME ENGLISH NAME 'ty
1 B39A 050001 Hhie Steering handie 1
2 B30A 000002  |<AEEEERHEM10x1.26=50 Hexagon balt M10x1 25%50 1
3 B39A 080003 FACE R Washer steering handle 1
4 B394 090004 FAREMAUKIREMN10:1.25 Hexagon nut M10%1.25 1
& B30A 000005  |(EEEFR L switch 7
& B39A 090008 SEEF% R. switch 7
7 B39A 000007 |BHM (=, &) Rear mirror 1
8 B304 090008 EIRE 1 R, Grip 1
g B39A 090009 EFER L, Grip 1




FIG .10 TE%. MEiE TOOL BOX. FOOTBOARD

X

i 10— : - I\DI
EELLED
ARSI B 1 TELRY

BAF#R e HRILE R CHINESE BEZEH B
NO. PART NO. NAME EMGLISH MAME Qty | U
1 B3gA 100001  |TRW [Tool box 3
2 B39A 100002 IREAE Inner cover, Tool box 1
3 B30A 100003  [VINIR VN plate 1
4 B384 100004 R Footboard ]
9 B384 100005 RS Battery cover 1
6 B384 100006 BEEELE R, side plate, foctooard 1
7 B30A 100007  |MHEENS Left side plate, foctooard .
8 B30A 100008  |BEFE Feotboard rubber 1
8 B39A 100008 A 2 EREME<16 Hexagon bolt MB=16 1
10 B304 100010 BWMATET4 2512 Screw,tapping ST4.2x12 T
1 B394 100011 AAEEEEEME12 Bolt flange MB=12 4
12 B30A 100012 4.2 Clhp 4.2 B
13 B304 100013 B B4RET ST4.8%16 |Screw tapping ST4.6%16 B




FIG .11 3L FUEL TANK

)
4

s

e ]

] 1 !!
o 'c‘rf o J E
I v ﬁ‘ i . 17
. |
G 1 § ¢t
" d & g
! 1
N . ¥ i3
J { 11 1 i
=N #*5 fPuEE CHINESE HTE® R
NO. PART NO., NAME L ENGLISH NAME Qty | uP
1 B3gs 110001 e [Fuel tank 1 .
2 B39A 110002 M Cap,Fuel tank 7
3 B30A 110003  |SHEHE Washer,sealing 3
4 B39A 110004 B Fuel sensor r
5 B39A 110005 i AR -F 4T Fixing Plate, Sensar 1
g B394 110006 BEFE Fuel Switch 3
7 B39A 110007  |REFEOES Clip SpringT8.6 3
B BagA 110008  |MEFEOTE Clip spring®7 B 5
g B3gA 110008  |AEESI.8=0T 6x550 Vacuum tube 3 8=D7 6%550 7
10 B38A 110010 i D4, T8, 65%250 [Pipe 4,78 5%250 3
11 B38A 110011 HE D4 7208 52220 IPipe pd, T, 5= 220 1
12 B394 110012 RS | Ot Filter Cover 3
13 B30A 110013 |HEE Oil Filler 3
14 B30A 110014 |75k EERHMGx12 Hexagan bolt MB=12 4
15 B30A 110015 A Spring A 1
16 B394 110018 Y () Spring B 3

e



17 B38A 110017 WEC |Spring C 7

FIG .12 EHEH SET LOCK ASSY

N :

HFE i R E CHINESE | HrEE . [
NO. PART NO. NAME ENGLISH NAME Qty | WPR
1 B304 120001 Tl Ignition lock 1
2 B30A 120002 Tt 1 Caver, Ignition lock 7
3 B30A 120003 HR Key Z
4 B304 120004 78 A AR M Ex25 Hexagon bolt MBx25 7] 7,
5 B384 120005 [T Seat Jock cable 3
& B38A 120008 + & S ARETMB=10 Pan bolt ME=10 1

10



FIG .13 E#&EE REAR WHEEL

=l

-

,.ﬁ” s
: l!}”"f G i Bh‘“‘h,
; { L
BFE 5 FRER CHINESE Rug® Ed
NO. PART NO. NAME ENGLISH NAME Qty | uF
L 125T-39-130001  |EREWAME [Rear wheel 7
2 B39A 130002  |'S[1W Air valve 7
3 B394 130003 M PRA3.50-10 Tyre 3.50-10 3
. 126T-38-130004 | FSHERR [Brake shae ]
5 B38A 130005 Bl Rear brake cable 1
5 125T-3-130008  |E&ishORes Rear brake Camshaft 1
’ B304 130007 ik Restoration spring 1
8 125T-30-130008  |EHIZHER Rocker, camshaft 1
e B30A 130008  |AAERZEE MEx25 Hexagon bolt ME»35 1




FIG .14 SI4FELECTRIC

BAE 8 RIEH CHINESE HTRE s
NO. PART NO. MAME ENGLISH NAME Qty
1 125T-39-140001  |EH# Main cabile 1
2 B38A 140002  [BEN Electric hom 1
3 125T-30-140003 | MiRE Rectifier 1
4 B304 140004 F H R HEMEn 16 Hexagon balt MEx18 2
5 B30A 140005  |FAEZEREME=12 Hexagon balt MEx12 1
6 B3gA 140006  |H® cincture :
7 B3gA 140017 KES High pressure package 7
8 B3OA 140018 A [#s] 1
o B3 140008  |TPEREFLRITME*10 Bolt, M5=10 1
10 B38A 140010 HEEh e Relay 1
1 1267-36-140011  |MIeR Throttie cable 7
12 B39A 140012 ER 8L Speedometer cable 1
13 B39A 140013 (9368 Flashar ]
14 B39A 140014  |RE& Power wire 1
15 B39A 140015 Wil Grounding wire 1
18 B39A 140016 + ARG <20 Bolt ME=20 7

e

-




FIG .15 /S#JEH REAR FENDER

oy’

N {1

BFE A ] B CHINESE HMEEW ik
NO. PART NO. NAME L ENGLISH NAME Qty | WF
1 B3gA 150001  |BERE Rear fender 7
2 B3gA 150002  |MEERET License light 7
3 B38A 150003 R [reflecter 7
4 B3%A 150004 HMEES License Bracke 1
5 B39A 150005  |MEME Side reflecter 5
B 125T-38-150008 BRAESR Fender, rear wheal 1
7 B30A 160011 |AREEEIREME*16 Hexagon DolME=16 2
g B30A 150008 B BT ST3.2%10 Screw,iapping 514.2%12 5
8 B30A 150000 EHETST4 2212 Screw,tapping 5T4.2x12 B
10 B394 150010 AAZLEREME Hexagon rut M 3

43



FIG .16 B #MER FRONT ABSORBER ASSY.

g T -
=l
BEFE 5 PXEE CHINESE RYEHK . § 1
NO. PART NO. NAME L ENGLISH NAME 'ty | UPF
i B384 1650001 TR Steering stam 1 ;
2 B39A 1650002 Ei R R.front absorber 1
3 B30A 160003 |EDIEEBER L front absorber 3 L
1 B394 160004 R R EME5=1 Nut M25x1 3
5 B394 160005 LaERER Race sleering top ball 3
8 B39A 1680008 Butf ] Uper balls, bearing i
7 B384 160007 MW Uper balls, bearing race 1
8 B36A 160008 T MEH Under balls, bearing race 7
] B3g9A 160009 TS Race, steering botom Gall 3
10 B394 160010 T MiRAE Under balls. Bearing 1
1 B394 150011 FEEEH Fr.im 3
12 B39A 1680012 EET R Disk brake plate 7
13 B394 160013 PR R AR MBx20 Inner hexagon bolt MBx20 1
14 B30A 160014  |MZRRE3.50-10 Tyre 3.60-10 7
15 125T-30-180015  |E=HE Trans mission 3
16 B30A 180018  |MEMAR Front, disk brake assy 1




FIG .16 Bi#ERAE R FRONT ABSORBER ASSY.

13 ].T

h__J

|
\

W
BER s hXER X »R | i
NO. PART NO. NAME ENGLISH NAME Qty | UIPR
17 B39A 160017 s i R Front fender 3 i
18 B39A 160018 e R Front fender small cover 1 0
18 B30A 160010  |BRRBEAE Speedometer cable bracket . g
20 B30A 160020  |HWI WM Disk brake pipe bracket 7 =
21 B38A 160021 7oA LM REM10x35 Hexagon bolt M10=35 4 0
22 B3gA 180022  |AARLMSREME«12 Hexagon balt MB=12 B :
23 B39A 180023  |WMERXE Shaft F.wheel 7 :
= BI9A 160024  |MOSRRIM1Zx1.25-220 FR.axlle M12x1.25+220 . :
25 B30A 160025  |~ATEESEMEMI2«125  |Hexagon locked nut Mi12%1.26 7 t
26 B39A 160026 | /5M B MmAREM10x30 Hexagon boll W10%30 p q
al B39A 160027  |MEK4.2 Clp 432 1 i
28 B39A 160028 |EIMERETST4.8¢16 Screw,tepping S14.8%18 1 ¢
29 B39A 160028 =% Air valve 7 ;

=
U



FIG .17 @it BATTERY

2
N 2o {2 RIER CHINESE | W 4§
NO. PART NO. NAME ENGLISH NAME Q'ty
1 B304 170001 W Battery 1
2 B3og 170002 g Electrolyta 1

FIG .18 BEET A TOOL

||
0

" 8 i

C

i
w'E

1 &




